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Statement

RIS A S A~ (BRI E &) B

The test report is invalid if it is not affixed the official seal of the laboratory to it.

SRR S AR RN A ARSI A R (BRI L &) AL

Copies of the test report without the official seal of the laboratory are invalid.

Rl s gl iz, HAEANBEFTCRL.

The test report is invalid without the signatures of compiler, checker and approver.
U R O AL

The test report is invalid if it is blotted out.

ARLASI S ik, A8 = w5 .

It is forbidden to copy the test report partially without the written approv al of the

laboratory.

EFERAEATINZE H, O AT R i 2

The conclusion of the consignation test is only valid for the provided sample.

AR & AR SO HE, SO0 () URESC, E AR, R

LLep SCSCA i

The test report has been drafted in Chinese and translated into English (if exist) for

convenience only. In the event of discrepancy, the Chinese version shall prevail.

BR A U], AL 2 R FE T .

Unless noted otherwise, the test type is consignation test.

Hihk: BT RIS 345 % Address: No.345 East Yunling Road, Shanghai
M EL 4R i (Post Code): 200062

HiTf(Tel): (021) 31765555 & (Fax): (021) 31015117

gkt (web site): www.ghs.cn

HiF{54H (E-mail): center@ghs.cn
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L Ed #UE T 0Lk INR21700 4000mAh 3.7V 14. 8Wh
B S Chinese
Name of Sample EX 4 Lithium—ion Rechargeable cell INR21700 4000mAh 3.7V 14.8Wh
English
BT 1123110108
Sample No.
E3 ey VYRR Fr e e v m
Consignor Jiang Xi Cheng jiang new energy Co., Ltd
A FBLS T DY FE 8T A A PR 23 7]
Manufacturer Jiang Xi Cheng jiang new energy Co.,Ltd
5 M A ] S Tk dE ST N
Al 5 s _ WA GRS ERAETF I
7 ST/SG/AC. 10/11/Rev. T&Amend. 1 38.3 UN Manual of Tests and Criteria
Test method ST/SG/AC. 10/11/Rev. 7&Amend. 1 Section 38.3

HlEAFE

BEE GRIEAERHE T
ST/SG/AC. 10/11/Rev. 7&Amend. 1 38.3 UN Manual of Tests and Criteria

Criterion ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3
X - T
A%m ) e [ e T R I AR
ppearance Pink Cylinder plastics film shell
. < Al s
GRE L d:R 90231106 rlLie B Y 2023-11-10 ~ 2023-12-07
Accepted Date Test Date
a5 B e AR s A ; 4Rl ki s AMELER ; $R ik ; SRR
=L Altitude simulation, Thermal test, Vibration, Shock, External short
circuit, Impact, Forced discharge
Test Items
LR, SRR TGO IR CUBRIBRHETF M) ST/SG/AC, MR%@Z(. iend. 138, bRk
A \ﬂbﬂg%// N
A4S |The sample has passed the test items of UN Manu; ; Pests an /ﬁi} ria
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3 RSN A //g
Conclusion 11 A =

LR 1Y)

e
] - ; 4 2 t‘ J

&ix

al FE il SRechargeable Lithium Cell. /

knw‘mﬁ
(08)

Comment
FREl5 M / BRI R A
i /
e Post Code
P 17 4 T %l
‘ﬂr q ¥ Checker: %ﬁ% Compiler: @ﬁ

Approver:
RE%

Title:

Ak 2 38 30 I (Head of Electrochemical Testing Department)
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A cn S Xl 1), 2
. X AR R B L AR HEZRIATELEERS Koms 2 T4k &3
) . -‘143“]-«‘: $ Za e
N Name of Test Standard requirement or The .
0. - Blause Humberol ‘Standard Test Result | Conclusion | Remark
TG FE it Ak ofk
y ST/SG/AC. > 38.3 it e
; T BRI i}}ﬁ <I;T SG/AC. 10/11/Rev. T&Amend. 1 38.3 i, !m){j;,l( L i
Altitude 2. ) L See Appendix 1 it /
: : UN Manual of Tests and Criteria Passed
simulation ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3 o
Test T.1
WA Gl fbsifET
) ﬂﬂuﬁ ‘J‘i’lﬁ'); E.r,fs(‘./f\(_-‘ 10/11/Rev. 7&Amend. 1 38. 3 ik WA 2 g
4T, 2 See Appendix 2 7
Thermal test UN Manual of Tests and Criteria B (HRERELS P'-tl':“icd /
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38. 3 =
Test T.2
e IE Gl AnsdE T
) NEh ST/SG/AC. 10/11/Rev. T&Amend. 1 38.3 Wl | W% 3
Vibration [N Manual of Tests and Criteria Hee SppTtLE P';;‘H.‘d :
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38. 3 T
Test T.3
%ol CGotul fdneE T
5 b ST/SG/AC. 10/11/Rev. T&Amend. 1 38. 3 i Wi 4
ik ff}‘i)} ST i K
4 Shock 'JﬂﬁT"' i - A See Appendix 4 i /
0 UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 7T&Amend. 1 Section 38.3 o
Test T.4
BT Gl fib il F
Wiy ST/SG/AC. /Rev, T&Amend. 1 38.3 i i = 5
5 b ;i{Tf ;Tf G/AC. 10/11/Rev. T&Amend. 1 38.3 il émﬂ?g 5 " s /
Exterr_lal s_;hort UN Manual of Tests and Criteria S€€ Appendix 9 P;;ch 4
circuit ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38. 3 o
Test T.5
B E Culue fbril T
jﬁﬁ ) ST/SG/AC. 10/11/Rev. 7&Amend. 1 38,3 i WA 6
A
6 Impact J,‘“'_T'E . . See Appendix 6 g /
D UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3
Test T.6
A Colas B bRk T
/SG/AC. r. T&Amend, 3 ik A 7
; B ij]g];z ;T SG/AC. 10/11/Rev. T8Amend. 1 38.3 it left 7 - g
Forced discharge UN Manual of Tests and Criteria PRE BHERRSE P‘IHSSE‘d /
ST/SG/AC. 10/11/Rev. TkAmend. 1 Section 38.3 ‘
Test T.8
This space intentionally left blank
BT
8
A R A4 _ AEEIRRE : 20°C-22°C ; B BEIRAE : /% .
Test Environment Ambient temperature:20°C-22°C;Ambient humidity:/%
Condition
)7 B )
é}'@ﬁ%'fﬁ'% Test ltem .
5 —
Subcontracted Test sager | L4k / wR 4 /
Condition Subcontracted | Name Post Code
Laboratory Ho 2k w75 y
Address Tel

A\

=k, W S,

1

&F



LA T RA A PR F)
o R E - BRI

Shanghai Institute of Chemical Industry

Testing Co., Ltd. Test Report— Appendix 1

NO. 1123110108

3/10
Az 1 WAMTE £ # | Al
No. Name of Test Items Altitude simulation
#e | HERS REH Before REE A | g ik | #1405 4t
%5 Sample Status })ﬁ-% Tk )k }jﬁ:i’ FHEEE | Mass Loss | Residual 3L
Sample Mass ocv Mass oCcv ocv Other
No. /g vV /g AY % 1% Event
001 | oot | 68.8858 | 4.16 | 68.8837 | 4.16 0.00 | 100.00 | o
002 | okt | 68.8029 | 4.16 | 68.8012 | 4.15 0. 00 99.76 | o
003 | opcpast i | 68.6471 | 4.16 | 68.6425 | 4.16 0. 01 100.00 | ©
004 | joemast | 68.8556 | .16 | 68.8488 | 4.16 0. 01 100.00 | ©
005 | joerpiret | 689714 | 416 | 68.9699 | 4.16 0.00 | 100.00 | ©
006 | ssc oot | 68.9249 | 4.16 [ 68.9248 | 4.16 0.00 | 100.00 | ©
007 | ssoe o 16,9311 | 416 | 68.9308 | 4.15 0.00 | 99.76 | o
008 | sserepeiirt | 68.9540 | 4.16 | 68.9528 | 4.16 0.00 | 100.00 | ©
009 | ssripai e | 68,9951 | 416 | 68.9921 |  4.15 0. 00 99.76 | o
010 | s i ®i® | 68.3835 | 4.16 | 68.3794 | 4.16 0.01 | 100.00 | o
)z fhis space intentionally
BiE: LR V-RA D-MA R-Z F-R K 0-RiR. LBEA. AR, LsZ. RAk,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 5 BRAA LA | AL
No. Name of Test Items Thermal test
s s A\_;z. = s Z.\
Dy . = 1’ i ! B t ; = w7l
B | sk AT Before IR At | g k| A4 0 4
b Sample Status RE | FHRELE Vi Fr#&d, & | Mass Loss| Residual | HLE
Sample Mass ocv Mass ocv OCV |Other
No. /g v /g IV 1% 1% Event
001 | oot 1 68.8837 | 4.16 | 68.8864 | 4.11 0. 00 98.80 | o
15 A g
002 | oyt piet | 68.8012 | 415 | 68.8025 | 4.1 0.00 | 99.04 | o
YOS A ds = . \ Ek
003 | oyt 1 68.6425 | 4.16 | 68.6468 | 4.10 0.00 | 98.56 | o
e A 2
004 | eyt rneot o | 68.8488 | 4.16 | 68.8553 | 4.1 0. 00 98.80 | o
005 | oy raniset | 68.9699 | 416 | 68.9707 | .11 0. 00 98.80 | o
. 25CYCHE eIl . ; s R e - —n
006 | 550v¢ Fully charged | 68- 9248 4.16 68. 9241 4.10 0.00 98. 56 0
007 | pscropicit o 168.9308 | 4.15 | 68.9308 | 4.11 0. 00 99.04 | 0
NECV, ln‘.:A . jied . ;
008 | seecpoct il 1 68.9528 |  4.16 | 68.9536 | 4.1l 0.00 | 98.80 | o
009 | secpoerl 1689921 | 415 | 68.9956 |  4.11 0. 00 99.04 | o©
010 oG e 68.3794 | 4.16 | 68.3830 | 4.10 0.00 | 98.56 | o

25CYC Fully charged

‘\J-‘l"-""” [ This space intentionally
! left blank

Hix: L-aik V-iRA D-MR4k R-AEL F-R K -k, LARA. LMK, LR, AR,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

5/10
}%"% 3 )f#_&,_‘ﬂlj.f)ﬁ‘ B Z ﬁ: ﬂl_tiJj
No. Name of Test Items | Viphration
; , XIS X : o
B2 B2k A A A] Before RIS After Rk | #leaeE | L
LN Sample Status RE FRaE| RE FF#44, /& [ Mass Loss | Residual | FL%
Sample Mass ocv Mass ocv ocv Other
No. /g A% /g A% /% /% Event
- 1CYCA> A6t Py .
O Pl e .8864 | 411 | 68.8847 | 4. 11 0.00 | 100.00 | o
Coe s ; 2 y
002 | iRt oo68.8025 | 411 | 6s.s010 | 411 0.00 | 100.00 | o©
003 | oyt o |es.6468 | 4.10 | 68.6451 110 0.00 | 100.00 | o
004 | joycpsrht o les.8553| 411 | 68.8538 | 4.10 0.00 | 99.76 0
Ot A 2
005 | oot 68,9707 | 411 | 68.9697 | 4. 10 0.00 99. 76 0
s A
006 | ooperarrros SERINERRGRA1 [ 4. 10IBCER0 || 4. 10 0.00 | 100.00 | o
5CYCHEA ¢ 4
007 | oot 689308 | 4.11 | 68.9291 [ 411 0.00 | 100.00 | o
008 | e pupi e | 68.9536 | 411 | 68.9526 | 4. 11 0.00 | 100.00 | o
009 | porepoii et |68.9956 | 411 | 68.9943 | 410 0.00 | 99.76 0
25CYCHEA: fi e ‘0 qQr g
010 | pove Putty charged | 68-3830 |  4.10 | 68.3824 |  4.10 0.00 | 100.00 | o
V1w |This space intentionall,
A Bl left blank o
ik L V-IRA DR R-ZLAE F-R K 0-RkH. RAA. LMK, RHEE. ALK,

patriny |

o =+
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i d ] Hom| I B 4 A nhifi
No. Name of Test Items Shock
XIS AT Bef RIS After -
£ o ok A Lt 1) Sk PR After REMK |F4dE | L4
e Sainple Sta\:us e | FREE| Ae JF34 4, )£ | Mass Loss | Residual | 3%
Sample Mass ocVv Mass ocv ocv Other
No. /g v /g v 1% 1% Event
001 | (orcporiint o | es.ssa7| 411 | es.8s3t | 411 0. 00 100.00 | o
002 | et ol es.sot0| 411 | 687959 | 4. 10 0.01 99.76 | o
003 | oxepaniret | 686451 | 410 | 686449 | 410 0. 00 100.00 | o
1Ot g
004 | oycpmne | 68.8538 | 410 | 68.8197 | 4.10 0. 01 100.00 | o
y 4‘.:./\_. E
005 | (overaniaet | 68.9697| 4.10 | 68.9645 | 4.09 0. 01 99.76 | o©
SOV A 23
006 | sscre pnrs e o | 68.9223 | 410 | 68.9199 | 4.10 0. 00 100.00 | o
SCYCHEA 45
007 | ssoepaiirt l68iazo1| 411 | 689250 | 411 0.01 100.00 | o
008 | ssere poacs ol Wl 0526 [ 4. 1106820801 || 4. 11 0. 00 100.00 | o
009 | sscre pite et o1 68.9943 | 410 | 68.9914 | 4. 10 0. 00 100.00 | o
010 | ssomeporr®® | 68.3824| 410 | 68.3790 | 4.10 0. 00 100.00 | o
. g This space intentionally
2R AEE left blank

FiE: L-hk V-RA D-ffk R-E F-R K -k, LRHA. LMK, LK. LAK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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ok 5 HRA A 2 A ShHikh a3

No. Name of Test Items External short circuit
Hahs HakA HERBRFHEL SR
Sample No. Sample Status Iyl Extern/zti:Temperature Other Event

001 M(”i\:]ﬁ:l\ ('{E:I_{'ged 107. 2 0

002 LCYC Futly hanged 102. 3 0

003 1(\g(|Yfle1":|\ fﬁ:alfl-ged 113.9 o

004 ]CYévﬁﬁrgé}:E;Eged 112.6 0

005 1(\(1[:&%\(?:%;,9(1 114.1 0

006 Jd(i(%[?tljij\(f;lﬁgul 108. 5 0

007 25CHHN Dhiaed 109. 1 0

008 23F$EC;{J’1}T?\flﬂ‘ll}fged 2.1 0

009 2')(\22(?{““1.\/[\(%;;{31‘5;9(] 109.0 0

010 220 ONRE 112.8 0

25CYC Fully charged

P This space intentionally left
AR A k" A :
blank

#E: DMK R-BRE F-R K 0-Lfk, AR K. Lk,

Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture,
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s 5 WARE LA |
No. Name of Test ltems [mpact
¥ v = g
e Bk A e ETEN 3
Sample No. Sample Status ax. bxter n/aoéjTempel ature Other Event
1CYC 50%%EHt: i
011 1CYC 50% Capacity 22.9 0
. ICYC 50%7% 4 i
012 1CYC 50% Capacity 22.8 0
ICYC 50%7 p
013 ICYC 50% Capacity 23. 1 0
1CYC 50%%Ht P
014 ICYC 50% Capacity 23.1 0
= ICYC 50%7¢Ht 99 ;
015 ICYC 50% Capacity 23.3 2
25CYC 50%7s4t 09
016 25CYC 50% Capacity 22.9 0
25CYC 50%%7Ht 99
017 25CYC 50% Capacity 22.9 o
25CYC 20%7H: &
018 25CYC 50% Capacity 23.0 0
25CYC 50%AHR 9¢
019 25CYC 50% Capacity 23.0 i
' 25CYC 50%7% it &
020 25CYC 50% Capacity 23.0 0
BLRZS This space intentionally left

blank

ik DR F-ARZ K 0-AMgIR. RATK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

K3 J
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J- -2 . KA B & AR il Gl
No. Name of Test [tems Forced discharge
o5 BBk A %
Sample No. Sample Status Other Evert

021 1CYC llfilYl(?,\.{j%ifir}?argmi 0

022 1CYC 115???5%iﬁs{[lziwgod 0

023 1CYC llftll\f](jlli;ﬁ(i}iﬁi‘llliu'gv(l 0

024 1CYC ll(tl\l(l}\L/iTZ){ct}?:llgttl 0

025 1CYC lf(l?I(Iij j?iz){c[flin’gocl O

026 1CYC 1[21\.1(‘1)_\‘1}:ifib;iif’arge(l 0

027 1CYC girlt}%ﬁiffclf%u'ged 0

028 10YC llsrlclféﬁiicll%lrged 0

029 1CYC lEEl Flfli-ﬁ ?iﬂfcllliu rged 0

030 1CYC l[-‘r(xvlclifi%cil%argo_rl 2

031 25CYC2':;‘E;IY]{‘1?\JE éd;ibi*lluu;n'gml 0

032 ZSC\(:ZBI(:}{IFIJ\LJ ﬁiﬁ?ﬁn'gml o

033 25CY (2 E;?f]f {:ikii)(c[ﬁi rged O

034 25('\(25](:1(1? fléiﬁfcfl?zl rged 0

035 zamcﬁr[ljl(lfh %iﬁfc||‘in-gecl o

036 250(251({:(1(1):b %iﬁgcl#m-gvd 0

037 23(\(231LL31(1J\L ?i}fcll%n'gr)d 0

038 25CY(325]£;1Y{CI€)_\T£?i)ft'lltllzil'go(l 0

039 23(“)(‘&3]([?1{11\7: f?ijfrlliii rged 0

040 25(:\(231%51(1)} %ihillliu‘gvd 0

&iE: DR F-A2 K 0-AMBIK. AKX,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

W F
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